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INTRODUCTION

ITEM NUMBER

Each part which is identified in the illustrations has an item number. Parts which do not have an item number may
not be readily identified in the illustration but are usually closely associated with the immediately adjacent part.

ASSEMBLIES

A complete assembly, e.g. a wheel motor or hydraulic motor or roll assembly, is listed as a complete item with
subsequent individual components listed separately.
The assembly is listed under it's part number with component parts being listed offset to the right, e.g:-

ITEM RANSOMES DESCRIPTION QTY
PART NO.
1 LMSD798 Roll Assy. 1
2 MBB4490 Tube 1
3 LMSD926 End Cap Assy. 2
4 MBB6851 End Cap 1
5 H009116 Bearing 1
6 MBB2356 Seal Housing 1
7 A224016 Seal 2
* A122192 Screw 2

It may not be possible to illustrate every item. With certain items purchased from outside suppliers some component
parts may not be available from Ransomes and may need to be specially ordered from the supplier e.g. Volvo
hydraulic motor components.

QUANTITIES

Quantities shown are for one assembly or sub-assembly.

USING THE PARTS LIST

Determine the function and application of the part required. Turn to the main index page and select the appropriate
section. Locate the part on the illustration and parts list and read off the quantity from the appropriate MODEL
column.

NUMERICAL INDEX

This is a summary of all part numbers used in the manual arranged in numerical sequence and showing the page
and item number under which the parts appear.

ORDERING OF SPARE PARTS

When ordering replacement parts, it is most important to quote the SERIAL NUMBER of the machine, PART
NUMBER, DESCRIPTION and QUANTITY required.



SPECIFICATIONS
ENGINE SPECIFICATION

TYPE:

Kubota 2.3KW (3.1HP)
@ 3600 RPM, single
cylinder, vertical, air
cooled, 4 cycle OHV
130cc (7.9 cu.in),

recoil start
Model: GS130
Maximum Speed: 3150 to 3200 RPM (No
load)
Idle Speed: 1250 to 1300 RPM

Oil Sump Capacity:

0.55 litres (1 Imp.pints)
(0.58 US qts)

Fuel: Lead free petrol

Fuel Tank Capacity: 3 litres (5.28 Imp. pints)
(3.2 US qts)

TYPE: Kubota 2.7KW (3.7HP)
@ 3600 RPM, single
cylinder, vertical, air
cooled, 4 cycle OHV
154cc (9.4 cu.in),
recoil start

Model: GS160

Maximum Speed: 3150 to 3200 RPM (No

load)

Idle Speed: 1250 to 1300 RPM

Oil Sump Capacity:

Fuel:

Fuel Tank Capacity:

0.6 litres (1.05 Imp.pints)

(0.63 US qts)

Lead free petrol

3.4 litres (6.0 Imp. pints)
(3.6 US qts)

MACHINE SPECIFICATION

Chassis:

Transmission:

Pressed steel welded

fabrication.

By heavy duty roller
chains.

Clutches: Main centrifugal clutch.
Separate landroll clutch.
Separate cylinder clutch
on 61cm machine only.

Front roll: Four piece wood rolls.

Landroll: 51cm:Two piece cast iron

Height of cut: 6- 27mm (1/4 - 1 1/16in.)

Handles: Tubular steel adjustable
at top and bottom.
Grass box: Moulded polyethelene.
Cutting width: 51cm (20in.)
61cm (24in.)

Cutting performance:
51cm machine: 1110 sq. m./

hour (1330 sq. yd./ hour)
61cm machine: 1660 sq. m./
hour (1920 sq. yd./ hour)
Ground pressure  51cm: 0.28 kg./cm?
(41b./in2)
61cm: 0.32 kg./cm?
(4.5Ib./in?)
DIMENSIONS
51cm 61cm

Overall height
Overall length

100cm(39in) 100cm(39in)
100cm(39in) 100cm(39in)

Overall width 69cm(27in)  79cm(31in)
Width of cut 51cm(20in) 61cm(24in)
Gross weight (including

grass box) 82Kg(180Ib) 99 Kg(218lb)

NOISE EMISSION
Conforms to the specification of Directive EEC 79/
113, 84/558, 87/252, 88/180, 88/181.

Recoil start versions
51cm Sound Power Level:
61cm Sound Power Level:

92 dB(A) LWA
92 dB(A) LWA

with pawl box differential.

61cm:Two piece cast iron with
bevel gear differential.

51cm: All welded 6
knife cylinder running on
ball bearings.

61cm: All welded 6 knife
cylinder running on ball
bearings.

51cm: 85 cuts / metre
(78 cuts / yard).

61cm: 71cuts / metre
(65 cuts / yard).

Cutting cylinder:

Cultting ratio:

RECOMMENDED LUBRICANTS
Engine oil: Should be to MIL-L-2104B/ or to A.P.I.
Classification SC grades and as given in the

table below:
Temperature Oil Viscosity
ABOVE 25°C (77°F) SAE 30
0°C1025°C (32°Fto 77°F) | SAE 20
BELOW 0°C (32°F) SAE 10W or SAE
10W-30
Grease: Multipurpose Lithium based

automotive grease with good
water resisting properties.
Shell Retinax 'A' or equivalent.
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LIST OF PARTS
ERSATZTEILLISTE

CUTTING UNIT 51 cm

LISTE DE PIECES
ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY
@ | D
1 LMAYS590A Bottom Block Assy. 1
2 MBA7017 Bottom Blade 1
3 A119002 Screw 6
4 A128053 Screw 2
5 GSF2240KT Spring 2
6 MBC3980 Bearing Housing LH 1
7 MBC3979 Bearing Housing RH 1
8 A299301 Lubricator 2
9 A203603 Bearing 2
10 A170040 Circlip 2
11 A171017 Circlip 1
12 MBC5915 Grease Ring 2
13 LOY0013 Dust Covers 2
14 MBC4686A Slot Cover 1
15 A129009 Screw 2
16 A292083 Disc Spring 2
* GSF2002EF Screw 2
* A151010 S.L.Washer 10mm 2
17 MBC3137C Cylinder Assy. 1
18 MBE2575A Pinion Assy. 1
19 A100905 Adjusting Screw 2
20 A133210 Stiffnut M10 2
21 MBC4906 Cover Plate 1
22 A130008 Nut M8 1
23 A151008 S.L.Washer 8mm 1

* Not lllustrated

* nicht abgebildet
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CUTTING UNIT & CLUTCH 61 cm LIST OF PARTS
ERSATZTEILLISTE
LISTE DE PIECES

ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY
@ | D
1 LMAA787 Bottom Block Assy. 1
2 MBA7050 Bottom Blade 1
3 A119002 Screw 7
4 A128053 Screw 2
5 GSF2240KT Spring 2
6 MBC3980 Bearing Housing LH 1
7 MBC3979 Bearing Housing RH 1
8 A299301 Lubricator 2
9 A203603 Bearing 2
10 A170040 Circlip 2
11 A171017 Circlip 1
12 MBC5915 Grease Ring 2
13 LOYO0013 Dust Cover 2
14 MBC4686 Slot Cover 1
15 A129009 Screw 2
16 A292083 Disc Spring 2
* GSF2002EF Screw 2
* A151010 S.L.Washer 10mm 2
17 MBC4518A Cylinder Assy. 1
18 MBC8154 Pinion Assy. 1
19 A210642 Bush 1
20 MBC3183 Distance Piece 1
21 MBC5294 Sliding Clutch 1
22 MBC3003 Clutch Sleeve 1
23 A291076 Spring 1
24 MBC5316 Retaining Plate 1
25 A110394 Screw M8 x 12 1
26 A151008 S.L.Washer 8mm 1
27 A100905 Adjusting Screw 2
28 A133210 Stiffnut M10 2
29 MBC5093 Bracket 1
30 A113305 Screw M8 x 25 1
31 A133208 Stiffnut M8 1
32 A292050 Disc Spring 1
33 A150008 Washer 8mm 1
34 MBC3962 Clutch Lever 1
35 A110304 Screw M8 x 20 1
36 A133208 Stiffnut M8 1
37 A292050 Disc Spring 2
38 A150008 Washer 8mm 2
39 A100207 Bolt M6 x 30 1
40 A130006 Nut M6 1
41 MBC4348 Bracket 1
42 A115296 Screw M6 x 16 2
43 A906042 Control Assy. 1
44 A119202 Screw 2
45 A133205 Stiffnut M5 2
46 A150005 Washer 5mm 2
47 H300403 Nipple 1

* Not lllustrated * nicht abgebildet 7
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MAIN FRAME,ENGINE,HANDLES & GRASSBOX

LIST OF PARTS

ERSATZTEILLISTE

LISTE DE PIECES

ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY
1 MBC5374D Frame (51cm) 1
* MBC5375D Frame (61cm)
2 MBC3600A Mounting Plate (51cm) 1
3 A115304 Screw M8 x 20 (51cm) 4
4 A610107 Engine (GS130) (51cm) 1
* A610106 Engine (GS160) (61cm) 1
5 A121307 Screw M8 x 35 (51cm) 4
* A116306 Screw M8 x 30 (61cm) 4
6 A133208 Stiffnut M8 (51cm) 4
7 A150008 Washer (51cm) 4
8 MBC8991 End Plate 1
9 GSF2002CB Screw 4
10 A151008 S.L.Washer 4
11 MBC9074 Top Cover (51cm) 1
* A914867 Accoustic Pad (51cm) 1
* MBC9474A Rear Plate (51cm) 1
* A914869 Accoustic Pad (51cm) 1
* MBC9075 Top Cover (61cm) 1
* A914868 Accoustic Pad (61cm) 1
* MBC9475A Rear Plate (61cm) 1
* A914871 Accoustic Pad (61cm) 1
12 A139401 Speed Nut 8
13 A112296 Screw M6 x 16 8
* A115296 Screw M6 x 16 2
* A110296 Screw M6 x 16 2
* A115206 Screw M6 x 30 1
14 A150006 Washer 6mm 8
* A905544 Harness 1
* A199226 Clip 3
16 MBC4580A Flywheel 1
17 MBB2023B Taper Bush 1
18 A129031 Screw 2
19 MBB4758 Washer 2
20 GSF2200BN Key 1
21 MBC4583A Pin 2
22 H001202 Bearing 1
23 MBC3029 Spindle (51cm) 1
* MBC3111 Spindle (61cm) 1
24 LCO0457 Clutch Ring 1
25 GSF2020JE Screw 1
26 GSF2202ET Key 1
27 GSF1056AX Circlip 1

LMAYO014A Clutch Shoe Assy. 1
28 LMAAO27A Shoe 2
29 GSF3002DR Bush 2
30 LAJ0O38 Buffer 2
31 A290087 Spring 2

* Not lllustrated

* nicht abgebildet
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MAIN FRAME,ENGINE,HANDLES & GRASSBOX

LIST OF PARTS

ERSATZTEILLISTE

LISTE DE PIECES
ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY
@ | PO

32 MBC3166 Bearing Housing 1
33 H001202 Bearing 1
34 A228913 Nilos Ring 1
35 MBC3604 Plate Assy. 1
36 A133206 Stiffnut M6 3
37 A150006 Washer 6mm 3
38 MBE2578A Drive Pinion 1
39 MBC5155A Handle Bracket 1
40 A115304 Screw M8 x 20 2
59 MBA5024 Concave (51cm) 1
* MBC4526 Concave (61cm) 1
60 A115296 Screw M6 x 16 2
61 A150006 Washer 6mm 2
62 MBC8850 Bracket LH 1
* MBC8847 Bracket RH 1
63 A110304 Screw M8 x 20 2
64 A133208 Stiffnut M8 2
65 A150008 Washer 8mm 2
66 A913306 Grassbox (51cm) 1
* A913307 Grassbox (61cm) 1
67 A112304 Screw M8 x 20 4
68 A133208 Stiffnut M8 4
69 A150008 Washer 8mm 4
70 MBC7064 Plate 2
* A199226 Clip 2
* MBC7029 Drain Plug Ext (for 1
* A186902 Washer (ref 4 1
* MBC9657 Cover Plate (RH Cyl.

Brg.) 1
* A119135 Screw M4 x 8 2
* A150004 Washer 4mm 2
* A151004 S.L.Washer 4mm 2

* Not lllustrated

* nicht abgebildet
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OPERATOR PRESENCE CONTROL

LIST OF PARTS
ERSATZTEILLISTE
LISTE DE PIECES

ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY
> | O

BRAKE ASSEMBLY
1 MBFO0503A BRAKE FRAME 1
2 MBG1335 SCRAPER SUPPORT 1
3 MBFO0504A BRAKE LEVER 1
4 MBFO0509A PIVOT LEVER 2
5 A904247 ROLLER 2
6 A906734 BRAKE CABLE 2
7 MBG1263A BRAKE CATCH 1
8 MBG1258 SUPPORT BRKT 2
9 A100311 BOLT M8 x 55 2
10 A133208 NUT M8 2
11 A100214 BOLT M6 X 70 2
12 A133206 NUT M6 2
13 MBG1360 ABUTMENT BRACKET 1
14 A110296 SCREW M6 x 16 2
15 A150006 WASHER 6mm 2
16 A133206 NUT M6 2
17 A110296 SCREW M6 x 16 4
18 A133206 NUT M6 4
19 A150006 WASHER 6mm 4
20 A110396 SCREW M8 x 16 1
21 A133208 NUT M8 1
22 A150008 WASHER 8mm 1
23 A906713 WIRE SCRAPER 51cm 1
23 A906715 WIRE SCRAPER 61 cm 1
24 A133208 NUT M8 2
25 A150008 WASHER 8mm 2

HANDLES AND

CONTROLS
26 MBG0638 HANDLE TUBE

BOTTOM 51 cm 1
26 MBG0639 HANDLE TUBE

BOTTOM 61 cm 1
27 A110304 SCREW M8 x 20 3
28 A133208 NUT M8 3
29 A150008 WASHER 8mm 3
30 MBGO0648A TOP HANDLE 1
31 MBGO0353A HANDLE CLAMP 2
32 A100308 BOLT M8 x 40 2
33 A100309 BOLT M8 x 50 2
34 A133208 NUT M8 4
35 MBA5261 CLAMP WASHER 4
36 MBG1310A TOP COVER 1
37 MBFO0516A OPC LEVER 1
38 MBF0147 PIVOT PIN 1

* Not lllustrated

* nicht abgebildet
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OPERATOR PRESENCE CONTROL LIST OF PARTS
ERSATZTEILLISTE

LISTE DE PIECES
ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY
> | O

39 MBFO0515A ABUTMENT BRKT 1
40 A299083 KNOB 1
41~ A650040 RECOIL ROPE GUIDE 1
42 MBE0968 SWITCH PLATE 1
43 MBE1028 SWITCH HOUSING 1
44 A128022 SCREW No6 x 9.5 2
45 A905564 WIRING HARNESS 1
46" A199226 CABLE CLIP 1
47 A906733 THROTTLE CABLE 1
48* A298071DQ SLEEVING 1
49* A906303 SPRING (CABLE

TO ENGINE) 1
50 A829542 STOP SWITCH 1
51 A141426 TENSION PIN 1
52* A115294 SCREW M6 x 12 4
53 A811055 CLUTCH LEVER 2
54 A811056 DRUM NIPPLE 2
55* H499802 CABLE TIE 1
56 MBG1286A THROTTLE LEVER 1
57 A299081 'T' HANDLE 1
58* A219335 NYLINER BEARING 2
59 A292070 DISC SPRING 1
60 A295339 GROMMET 2
61 MBF0517 BRAKE LEVER 1
62 A299080 T' HANDLE 1
63" A219336 NYLINER BEARING 2
64 A906308 SPRING 1
65 A914215 HANDLE SLEEVE 2
66 MBF0147 PIVOT PIN 1
67 A141426 PIN 3 x 20 1
68 A100310 SCREW M8 x 50 1
69 A133208 NUT M8 1
70 A110204 SCREW M6 x 20 1
7 A150006 WASHER 6mm 1
72 A133206 NUT M6 1
73 A110194 SCREW M5 x 12 1
74 A133205 NUT M5 1
75 A133205 NUT M5 1
76 A130006 NUT M6 3
77 A115294 SCREW M6 x 12 3
78* A906041 clutch cable 1

* Not lllustrated * nicht abgebildet 15
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FRONT ROLL 51cm

LIST OF PARTS
ERSATZTEILLISTE

LISTE DE PIECES

For 45 use quantity column A
For 51 use quantity column B
ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY

@ | D
1 MBC3953A Roll Carriage 1
2 A920172 Inner Carriage 1
3 MBC5330 Adjusting Lever 1
4 MBC9862 Pivot LH 1
5 A292122 Disc Spring 2
6 LMSD973 Trunnion Assy. 1
7 A907010 Adjuster 1
8 A291085 Spring 1
9 A150008 Washer 8mm 1
10 A141426 Dowel Pin 1
11 A291054 Spring 1
12 MBC7905 Pin Assembly 1
13 MBE3426 Carriage 1
14 A133208 Stiffnut M8 1
15 A150008 Washer 8mm 1
16 A110506 Screw M12 x 30 1
17 A151012 S.L.Washer 12mm 1
18 MBC5201 Spindle 1
19 MBA4357Z Roll Outer 2
20 LSD5988Z2 Roll Inner 2
21 GSF2150H Washer 5
22 A110304 Screw M8 x 20 2
23 A151008 S.L.Washer 8mm 2
* A140067 Split Pin (used when

outer rolls only are
used)

* Not lllustrated

* nicht abgebildet
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FRONT ROLLS 61cm

LIST OF PARTS
ERSATZTEILLISTE

outer rolls only are
used)

LISTE DE PIECES
ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY
@ | PO

1 MBC5384 Bearing Plate 1
2 A115294 Screw M6 x 12 2
3 A150006 Washer 6mm 2
4 MBC5383 Bearing Bracket 1
5 A110304 Screw M8 x 20 2
6 A130008 Nut M8 2
7 A151008 S.L.Washer 8mm 2
8 MBC5376 Cross Shaft 1
9 MBC5398 Collar 1
10 A110304 Screw M8 x 20 1
11 A151008 S.L.Washer 8mm 1
12 LMSD971 Ferrule Assy. 1
13 MBC5387 Support Bracket 1
14 MBC5389 Packer 2
15 A119028 Screw M6 x 16 2
16 LMSEO10 Handwheel Assy. 1
* A219329 Bush (for ref 16) 1
17 A141068 Spirol Pin 1
18 A150010 Washer 10mm 3
19 A291079 Spring 1
20 MBC4544 Roll Carriage 1
21 A110506 Screw M12 x 30 2
22 A151012 S.L.Washer 2
23 MBC5385 Link 1
24 A141148 Spirol Pin 2
25 A920156 Carriage 1
26 A133208 Stiffnut M8 1
27 A150008 Washer 8mm 1
28 MBC4548A Spindle 1
29 A110304 Screw M8 x 20 2
30 A151008 S.L.Washer 8mm 2
31 MBA4357Z Roll Outer 2
32 MBA4356Z Roll Inner 3
33 GSF2150H Washer 6
* A140067 Split Pin (used when

* Not lllustrated

* nicht abgebildet
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LANDROLL 51cm LIST OF PARTS
ERSATZTEILLISTE

LISTE DE PIECES

ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY
1 MBC9099 Bearing Housing 2
2 A203604 Bearing 2
3 A170047 Circlip 2
4 MBC4954 Cover Plate 1
5 A110396 Screw M8 x 16 6
6 A292050 Disc Spring 6
7 MBC5191A Cover Plate 1
8 A119133 Screw 1
9 A150005 Washer 5mm 1
12 MBC4657 Spindle 1
13 A160088 Key 2

MBC9284 Pawl Box Assy. 2
14 MBC9278A Pawl Carrier 1
16 LTCO0017 Pawl 3
17 A149059 Pin 3
18 MBE1293 Chain Wheel 1
19 A110305 Screw M8 x 25 2
20 MBB8108 Washer 2
21 A151008 S.L.Washer 8mm 2
22 A160088 Key 1
23 MBC3064 Landroll 2
24 GSF2542AB Lubricator 2
25 MBC5311 Distance Piece 1
26 MBC5312 Clamping Collar 1
27 A119063 Screw 1
28 MBC3075 Distance Piece 1
29 MBC3186 Washer 2

* Not lllustrated * nicht abgebildet 21
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LANDROLL 61cm LIST OF PARTS

ERSATZTEILLISTE

LISTE DE PIECES

ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY
@ | O

1 MBC9099 Bearing Housing 2
2 A203604 Bearing 2
3 A170047 Circlip 2
4 A110396 Screw M8 x 16 6
5 A292050 Disc Spring 6
6 MBC4558 Shaft 1
7 A171020 Circlip 1
8 MBC4559 Adjusting Collar 2
9 A122302 Screw M8 x 10 2
10 MBC7008 Collar 2
11 MBC3308 Landroll (Cl) 2
12 MBC3307 Grease Tube 4
13 GSF2541AB Lubricator 4
14 MBC3324 Bevel Gear Carrier 1
15 MBA5283A Bevel Pinion 2
16 MBA5347 Distance Collar 2
17 MBA5284 Dust Shield 2
18 A110205 Screw M6 x 25 2
19 A151006 S.L.Washer 6mm 2
20 A149065 Cotter Pin 1
21 GSF2051AC Nut 1
22 A150010 Washer 8mm 1
23 A151010 S.L.Washer 8mm 1
24 MBAS5282A Bevel Gear 2
25 GSF2015AE Screw 6
26 A916204 Chainwheel 1
27 A160088 Key 1
28 A110305 Screw M8 x 25 1
29 MBB8108 Washer 1
30 A151008 S.L.Washer 8mm 1
* MBC4954 Cover Plate RH 1

* Not lllustrated

* nicht abgebildet
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PRESSURE CLUTCH & DRIVES LIST OF PARTS
ERSATZTEILLISTE
LISTE DE PIECES
ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY
1 MBC5118ZA Shaft 1
2 A133216 Stiffnut M16 1
3 LCG1474B Inner Plate 1
4 LCG1451A Chainwheel 1
5 LCG1453 Bush 1
6 LCG1452 Clutch Pad 18
7 MBE2571 Body Assy. 1
8 A210624 Bush 2
9 A119131 Screw M5 x 16 1
10 A219203 Thrust Collar 1
11 MBC4641 Collar 1
12 A139336 Nut LH 1
13 A920054 Outer Plate 1
14 A299301 Lubricator 1
15 MBC5916 Spring Bolt 5
16 A291101 Spring 5
* A159994 Collar (For 61 Marquis) 5
17 MBC4430 Lever (Non OPC M/C's) 1
18 MBC5918 Shoulder Pin 1
19 A292085 Disc Spring 1
20 A143408 Operating Pin 2
21 A299201 Ball 1
22 A300076 Chain-Primary 76P 1
* A380002 Connecting Link 1
* A380004 Cranked Link AR
23 LMSD991 Chain Tensioner 1
24 MBC8881 Spacer 2
25 A110407 Screw M10 x 35 1
26 GSF2168AR S.P.Washer 2
27 A393166 Chain-Secondary 66P 1
* A389003 Connecting Link 1
28 MBC4428 Bracket 1
29 A115396 Screw M8 x 16 2
30 MBC3955 Clamp 1
31 A913192 Chain Tensioner 1
32 MBC3171 Bush 1
33 A133208 Stiffnut M8 (For 29,30,
40) 5
34 A150008 Washer 8mm (For 29,
30,40) 6
35 A393142 Chain-Final 42P 1
* A389003 Connecting Link 1
36 MBC5095 Plate 1
37 A913192 Chain Tensioner 1
38 MBC3171 Bush 1
39 MBC9758 Stud 1
40 A116308 Screw 1
41 A292050 Disc Spring 1

* Not lllustrated

* nicht abgebildet
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PRESSURE CLUTCH & DRIVES LIST OF PARTS
ERSATZTEILLISTE
LISTE DE PIECES

ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY
42 A150008 Washer 8mm 1
43 A109226 Stud 1
44 MBC7111 Stud 1
45 A130008 Nut M8 2
46 MBC9491 Cover Assembly 1
47 MBE3667 Nut 2
* A295222 Plug 1

* Not lllustrated * nicht abgebildet 27
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DECALS LIST OF PARTS
ERSATZTEILLISTE
LISTE DE PIECES
ITEM RANSOMES DESCRIPTION BESCHREIBUNG DESCRIPTION QTY
@ | D
* A903711 Label/Ransomes
51 Marquis 1
* A903712 Label/Ransomes
61 Marquis 1
* A903622 Label/Ransomes-
Handles (Non OPC
M/C's) 1
* A903613 Label/Ransomes-
Grassbox 1
* A903320 Label/ON-OFF-
Top Cover (Non OPC
M/C's 1
* A903462 Label/HOC 1
* A903476 Label - noise sound
power
1 A903497 Label 1
2 A903491 Label 1
3 A903494 Label 1
4 A903492 Label 1
5 A903489 Label 1
* A903929 Label - CE 1
* A903495 Label - ON/OFF (OPC

M/C's)

* Not lllustrated

* nicht abgebildet
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